
 

 
 

                                                                                        

 
 
 

WINNIPEG SEWAGE 
TREATMENT PROGRAM 

 
SOUTH END PLANT 

 

PAGE 

1/189 

  

 

PROCESS SELECTION REPORT 

 

 

 
 
 
 
 

   

     

Final FINAL AFTER VALIDATION OF EXECUTIVE SUMMARY 12/07/11 ASI NWA 

B7 ISSUANCE AFTER ADDITIONAL ANALYSIS 05/05/11 ASI NWA 

B6 ISSUE FOR PRESENTATION - PROGRAM CONFIDENTIAL 17/01/11 ASI NWA 

A1 EDITING OF REPORT 28/07/11   

A ISSUE FOR REVIEW WORKSHOP 23/08/10 ASI  

Rev NATURE OF REVISION DATE MADE APPROVED 



WINNIPEG SEWAGE TREATMENT PROGRAM 

SEWPCC PROCESS SELECTION REPORT – Table of contents Page 2 of 193 

PSR_rev final – July 2011 
 

 
 
 
[...]
Table 42: Clarified effluent characteristics – option 2 

 

III.4.6 UV DISINFECTION FOR BNR LINE 
 
Effluent from the biological treatment stage (up to 120 MLD) will be UV disinfected.  Wet weather stream 
coming from ballasted flocculation clarifiers will be chemically disinfected.  
The two effluents will be mixed after disinfection to meet the required standards on fecal coliforms and 
Escherichia Coli and rejected to the river.  
  
UV disinfection is designed on the spring maxi week for flows and loads (see Table 1). 
To design the UV treatment, following hypothesis have been taken: 
 
E.coli concentration in the raw water: 10^7 MPN/100 ml 
E.coli concentration decrease on the biological treatment: 2 log 
 
Required standards: 
E.coli reject limit on 30 day rolling average after UV disinfection: 200 MPN/100 ml 



WINNIPEG SEWAGE TREATMENT PROGRAM 

SEWPCC PROCESS SELECTION REPORT – PART III Page 79 of 193 

PSR_rev final – July 2011 

 
The table below gives an example of the UV disinfection system and the BNR-Ballasted Primary Settler 
mixing during a max month: 
 

 

BNR OUTLET 
BALLASTED PRIMARY 

SETTLER OUTLET 

MIXING OF THE 
BNR AND 

BALLASTED 
PRIMARY 
SETTLER 

Composition of the 
flow during the 
month 

BNR outlet 
Flow (m3/d) 

Reject limit on 
the E.Coli after 

UV 
(MPN/100 ml) 

Ballasted 
Primary 
Settler 

outlet Flow 
(m3/d) 

Reject limit on 
the E.Coli after 

Cl2 
(MPN/100 ml) 

Reject limit on the 
E.Coli in the river 
(MPN/100 ml) as 

geometric 
average  

3 days of max 
summer day flow 

120000 1.10^
+2

 180000 5,00.10^
+3

 

2*10^
+2

 

4 days of max 
summer week flow 

120000 1.10^
+2

 125000 2,50.10^
+3

 

Flow on 23 days to 
get monthly average 
around 120 000 
m3/d all over the 
month 

97000 1.10^
+2

 0   

Table 43: UV disinfection system and BNR Ballasted Primary Settler mixing example – all options 

 
Some lamps exist on site (Trojan UV4000 system) and the necessary lamps to complete the disinfection 
for all the flow will be added.  
 
Here below, some parameters considered in the calculations: 
 

Parameters  Units  Design  Average 

Transmittivity  % 40 45 

Dose of necessary energy to disinfect  J/m
2
 478 378 

Table 44: Design assumptions for UV disinfection – all options 

 

III.4.7 DAILY AMMONIA LIMIT 
 
As indicated previously, the license requires a daily never to exceed ammonia limit at the outlet of the 
plant. The limit varies each month of the year in order to consider the seasonality of the environmental 
conditions of the watershed.  
 
Ammonia is only treated in the BNR line. There is no removal expected in the CSO line. Therefore, the 
most critical conditions to meet the license will be during the months when the combination of rain events 
and low ammonia limits occur. 
 
The rain data available at the present time come from Stantec’s CDR and are presented in table below. 
 
 



WINNIPEG SEWAGE TREATMENT PROGRAM 

SEWPCC PROCESS SELECTION REPORT – PART III Page 80 of 193 

PSR_rev final – July 2011 

0.00

50.00

100.00

150.00

200.00

250.00

300.00

350.00

Flows (MLD)

Flows (MLD)

JulyApril

October

 
 

Chart 1: Annual flows assumptions 

 
Looking at this chart and at the license table (Table 15: Program’s assumptions of license requirements), the most 
stringent month is July, with 1,517 kg N/d.  
During this month, assuming an inlet temperature of 19ºC, the BNR line will accept up to 182.25 MLD and 
will still meet all the requirements at the outlet. 
 
 

III.5 PROCESS CALCULATIONS – EXCESS FLOWS TREATMENT 
 
III.5.1 DESIGN CAPACITY 
 
Flows in excess of 120 MLD and up to 300 MLD are treated on a separate ballasted primary settler 
downstream of headworks.  The excess flow treatment line is designed for the following flows. Note that 
when the excess flow line is in service the hourly peak flow is taken by this line 
 

Parameters Units Values Comments 

Max daily flow (spring max week) MLD 125  (=245-120) 

Max daily flow (spring max day) MLD 180 (=300-120) 

Max daily flow (summer max week) MLD 123 (=243-120) 

Max daily flow (summer max day) MLD 180 (=300-120) 

Peak flow  m³/h 7 500 (=180/24) 

Table 45: Design flows for wet weather stream – all options 

 
The design is based on the spring max week loads given in Table 9: Seasonal Flow and Mass Load Peaking 
Factors.  
 



WINNIPEG SEWAGE TREATMENT PROGRAM 

SEWPCC PROCESS SELECTION REPORT – PART III Page 81 of 193 

PSR_rev final – July 2011 

It has been assumed that this line will be put in service 30 days per year including 15 days of spring max 
week and 15 days in summer max week (including 6 maxi days: 3 of spring and 3 of summer).  
 

III.5.2 BALLASTED PRIMARY CLARIFICATION 
 
a. INLET WATER QUALITY: SPRING MAX WEEK 
 

Parameters Units  Units  

Inlet Water Quality      

COD mg/l 282 kg/d 35 250 

BOD5 mg/l 128 kg/d 16 000 

SS mg/l 147 kg/d 18 375 

TKN mg/l 22 kg/d 2 750 

Total P mg/l 4 kg/d 500 

Table 46: Inlet water quality in wet weather stream – all options



WINNIPEG SEWAGE TREATMENT PROGRAM 

SEWPCC PROCESS SELECTION REPORT – PART III Page 82 of 193 

PSR_rev final – July 2011 

 

b. SIZING OF THE BALLASTED CLARIFIERS  
 

Parameters Units  

Type - BALLASTED PRIMARY 

SETTLER 

Chemical injection (FeCl3) mg/l 75-100 

Number of clarifiers u 2 

Unit area of the settling zones m² 45 

Total area of the settling zones  m² 90 

Spring Max week velocity  m/h 58 

Spring max day velocity  m/h 83 

Peak hourly velocity m/h 83 

Settling tank diameter  m 6.9 

Table 47: Sizing of ballasted clarifiers – all options 

 
For this application, two smaller Ballasted Primary Settler units are used.  The design has been based on 
a two unit configuration, each rated for 50% of the flow (90 MLD) at the nominal clarifier capacity, but each 
being able to handle up to 100% of the flow (i.e. 180 MLD) if one unit is off-line.  This twin unit 
configuration can thus better handle the small rain events while offering full redundancy. 
 



WINNIPEG SEWAGE TREATMENT PROGRAM 

SEWPCC PROCESS SELECTION REPORT – PART III Page 83 of 193 

PSR_rev final – July 2011 

 
c. EXPECTED EFFICIENCY OF THE BALLASTED PRIMARY SETTLER BALLASTED CLARIFICATION 
 
Spring max week: 
 

Parameters Units    

Expected Removal Efficiency     

COD % 63   

BOD5 % 60   

SS % 85   

TKN % 21   

Total P % 76   

Expected Settled Water Quality     

COD mg/l 105 kg/d 13 125 

BOD5 
mg/l 

51 
kg/d 

6 375 

SS mg/l 
22 kg/d 2 750 

TKN mg/l 
17 kg/d 2 125 

Total P mg/l 
1 kg/d 125 

Table 48: Expected performances of ballasted settling – all options 

 
d. BALLASTED PRIMARY SETTLER SLUDGE PRODUCTION AND EXTRACTION FROM SETTLING TANKS 
 

Parameters Load Concentration Occurrences 

 Kg/day g/l Days/year 

CSO Sludge production- spring max week 23 150 10 12 

CSO Sludge production- spring max day 62 500 10 3 

Table 49: Ballasted Primary Settler sludge production from settling tanks – all options 



WINNIPEG SEWAGE TREATMENT PROGRAM 

SEWPCC PROCESS SELECTION REPORT – PART III Page 84 of 193 

PSR_rev final – July 2011 

 
e. CHEMICAL CONSUMPTION 
 
FeCl3 and polymer are injected in the ballasted clarification process. 
 

Parameters Dosing  

FeCl3 

Dosing Polymer Occurrences 

 mg/l mg/l Days/year 

Chemical injection- spring max week 75 1 12 

Chemical injection- summer max week 75 1 12 

Chemical injection- spring and summer max 

days 

100 1 6 

Table 50: Chemical consumption on wet weather stream – all options 

 

III.5.3 CL2 DISINFECTION FOR WET WEATHER 
 
The wet weather flow after the Ballasted Primary Settler treatment will be disinfected using chemical 
addition (as a first approach).  This will only be during a maximum of one month per year when the flow is 
higher than 120 000 m3/d. 
 
E.coli concentration in the raw water: 10

7
 

E.coli removal over Ballasted Primary Settler treatment: 1.5 log 
E. coli concentration at chemical disinfection inlet  5*10

5
 

 
The disinfection unit was designed for the following treated wastewater characteristics: 
 

Parameters Units Values 

Max daily Flow  m³/d 180 000 

Max week flow m³/d 125 000 

TSS mg/l 25 

E.Coli inlet disinfection  MPN/100ml ≤ 5*10
5
 

E. Coli treated water  MPN/100ml ≤10
3
 

Table 51: Treated wastewater characteristics – all options 



WINNIPEG SEWAGE TREATMENT PROGRAM 

SEWPCC PROCESS SELECTION REPORT – PART III Page 85 of 193 

PSR_rev final – July 2011 

 

Parameters Units Values 

Volume of Chlorine contact tank m³ 

6 000 

(existing HPO reactors for option 4) 

Chlorine dose  mg/l pure Cl2 20 

Average contact time during max week min 75 

Average contact time during max day min 48 

Table 52: Cl2 disinfection system design – all options 

 
Dechlorination with SO2 system will be installed after disinfection if necessary.  Other disinfection 
alternatives could be studied if chlorination is not an acceptable option.  However, since this disinfection 
step would be the same for all three options proposed (options 2, 3 and 4), chlorine disinfection was 
selected for this preliminary evaluation of options, without being a differentiating process step between the 
three options. 
 

III.6 PROCESS CALCULATIONS – SLUDGE HANDLING 
 
The main sludge characteristics for the design conditions are presented in the following table: 
 

Parameters Design 

Load 

Volatile 
Suspended 

Solids (VSS)  

Concentration Volume 

 Kg/day % g/l m
3
/d 

Primary settler sludge 

production 

14 550 78 Extracted at 40 g/l 365 

BNR sludge production 14 100 80 After onsite thickening 
at 25 g/l 

564 

CSO Sludge production- 

spring max week 
23 150 58 

After onsite thickening 

at 25 g/l 
926 

CSO Sludge production – 

spring max day 
62 500 65 

After onsite thickening 

at 25 g/l 
2 500 

Table 53: Sludge production for design conditions – option 2 



WINNIPEG SEWAGE TREATMENT PROGRAM 

SEWPCC PROCESS SELECTION REPORT – PART III Page 86 of 193 

PSR_rev final – July 2011 

 
The yearly average sludge production is presented in the table below: 
 

Parameters Design 

Load 

Volatile 
Suspended 

Solids (VSS)  

Concentration Volume 

 Kg/day % g/l m
3
/d 

Primary settler sludge 

production 
7 000 73 Extracted at 40 g/l 175 

BNR sludge production 
10 600 78 

After onsite thickening 
at 25 g/l 

424 

Wet weather Ballasted 

Primary Settler sludge  
2 500 63 After onsite thickening 

at 25 g/l 
100 

Total, yearly average 20 100 74 30 g/l 700 

Table 54: Yearly average sludge production– option 2 

 

III.7 PROCESS REDUNDANCY APPROACH 
 
The maintenance philosophy for the option is explained below.  A more detailed assessment of 
maintenance requirements will be completed during the detailed engineering phase.  
 
Process design for option selection allows for removal of process units for maintenance without affecting 
processes unstream or downstream of that process unit.  The design allows for one process unit in each 
stage to be removed from service at any time without compromising effluent compliance. 
 
Primary clarifiers  
If one primary settler is out of service, the velocity will increase on the remaining three clarifiers. 
 
To achieve the same results on the settled water and not to have any influence on the following IFAS 
biological reactor, chemical can be added in the remaining primary units (on line) during the period of 
maintenance.  Alternatively, one of the Ballasted Primary Clarifiers can be used for part of the flow. There 
are two Ballasted Primary Clarifiers available that will only be required during one month of the year and, 
as a consequence of their quick start up, they are available for different applications. 
 
IFAS biological reactors  
If one line of biological reactors is out of service during winter, the concentration will increase in the other 
biological reactors, in this situation the concentration will remain below 4 g/l which is within their design 
envelope.  In this configuration the design allows aeration capacity for full treated flow to be installed in 
three tanks (more coarse bubble diffusers will be installed in each tank than is required when all tanks are 
in service).  In addition, if one process stream is off-line for an extended period of time all the media from 
that stream has to be transferred to the streams that remain in operation.  
 
The amount of media loaded into each IFAS tank will be designed to be below 50% of the available 
volume for normal conditions allowing space for the transfer of media from other tanks.  With one unit out 
of service the other units will still be less than 67% of full. 
 



WINNIPEG SEWAGE TREATMENT PROGRAM 

SEWPCC PROCESS SELECTION REPORT – PART III Page 87 of 193 

PSR_rev final – July 2011 

If one line of biological reactors is out of service during spring (design conditions), chemicals can be 
dosed on line in the primary clarifiers to reduce the TSS load in the biological reactors maintaining an 
acceptable concentration on the clarifiers. 
 
Clarifiers 
Design is such that if one clarifier is out of service, the velocity is still acceptable on the remaining 5 
clarifiers (0.9 m/h instead of 0.75 m/h).  Polymer can be added to increase the settling-ability of the sludge 
and to obtain good results on TSS outlet (without decreasing UV effectiveness).  
 
Ballasted Primary Settler  
The design will allow for one wet weather Ballasted Primary Settler to out of service, with the other one 
dealing with the full flow at the higher velocity.  In this configuration there will be a slight increase in 
chemical dosage and a slight deterioration of the effluent quality. 
 



WINNIPEG SEWAGE TREATMENT PROGRAM 

SEWPCC PROCESS SELECTION REPORT – PART III Page 88 of 193 

PSR_rev final – July 2011 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

IV. DESIGN REPORT FOR OPTION 3 
-ooOoo- 

 



WINNIPEG SEWAGE TREATMENT PROGRAM 

SEWPCC PROCESS SELECTION REPORT – PART III Page 89 of 193 

PSR_rev final – July 2011 

 

IV.1 DESIGN DATA 
 
The plant is design horizon is to the year 2031 and a population of 250,000 inhabitants.  
 

IV.1.1 DESIGN INFLUENT FLOWS 
 
Please refer to paragraph III.1.1 - PartIII. 
 

IV.1.2 DESIGN INFLUENT LOADS AND TEMPERATURE 
 
Please refer to Table 18: Seasonal flows – all options. 
 

IV.1.3 INLET WATER CHARACTERIZATION HYPOTHESIS 
 
Please refer to Table 19: Influent characterization – all options. 
 

IV.1.4 PERFORMANCE GUARANTEES 
 
Please refer to Table 20: Effluent guarantees – all options. 
 

IV.1.5 SIMULATIONS 
 
The design case is based on the max month load (spring max month), with a minimum temperature of 9°C 
(minimum daily temperature). The most stringent case for air blower sizing is the spring max month loads 
with a water temperature of 17 °C, rather than the summer max month at 19°C. The average annual flow, 
loads and temperature (15°C) are used for operation estimates.  
 

IV.1.6 SLUDGE HANDLING 
 
Primary sludge is thickened in the primary clarifiers and stored in tanks before being sent to the 
NEWPCC.  Secondary sludge is thickened prior to be stored and sent to the NEWPCC.  
 
The design is based on the liquid stream return from sludge process at NEWPCC being totally handled at 
NEWPCC.  
 

IV.2 TREATMENT LINE OVERVIEW 
 
The design includes a BNR treatment line with a design capacity of 120 MLD.  Effluent from the 
bioreactors is UV disinfected before final discharge.  
 
Flows between excess 120 MLD and 300 MLD are treated on a separate ballasted primary clarification 
system downstream of the headworks.  This overflow is chemically disinfected using chlorine.  Flows 
larger than 300 MLD are bypassed downstream of headworks and no guarantees is provided on this flow. 
 



WINNIPEG SEWAGE TREATMENT PROGRAM 

SEWPCC PROCESS SELECTION REPORT – PART III Page 90 of 193 

PSR_rev final – July 2011 

IV.2.1 DESCRIPTION OF WASTEWATER TREATMENT 
 
The main steps for treatment at SEWPCC are listed here below:  

 Headworks 

- Raw water pumps  
- Fine screens (6 mm punched-holes) 
- Grit removal 

 BNR line (120 MLD) 

- 4 Primary clarifiers (3 existing + 1 new) 
- 4 Intermediate load Activated Sludge (AS) with anaerobic and anoxic tanks including 

refurbishment of existing HPO reactors 
- 5 Secondary clarifiers (3 existing + 2 new) 
- 6 Biofilters N 
- 2 Biofilter Post DN 
- UV treatment  

 Excess Flows line 

- Ballasted Primary clarification (2 units) 
- Chemical disinfection  

 

IV.2.2 DESCRIPTION OF SLUDGE TREATMENT 
- Thickening for secondary sludge  
- Storage tanks 
- Truck loading facilities  

 

IV.2.3 DESCRIPTION OF ODOUR TREATMENT  
 
The new works will be connected to the existing odour control system, which consists of a dispersion 
stack without treatment. 
 



WINNIPEG SEWAGE TREATMENT PROGRAM 

SEWPCC PROCESS SELECTION REPORT – PART III Page 91 of 193 

PSR_rev final – July 2011 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 4: Option 3 PFD 

 

From 120 MLD Up to 300 MLD 

Up to 120 MLD 

UV 

BALLASTED PRIMARY 
SETTLER 
(2 units) 

 

RAW WATER PUMPS 

SCREENING 

 

GRIT REMOVAL 

 

PRIMARY 

CLARIFIERS  

4 units 

BIOREACTORS 

4 trains AS with anaerobic 

and anoxic zone 

SECONDARY CLARIFIERS 

5 units 
 

INTERMEDIATE PUMPING 

3+1 pumps 

BIOFILTER N 
6 units 

BIOFILTER POST DN 
2 unit 

CH3OH 
River 

From 300 MLD up to 415 MLD 

Screenings 
to skips 

Grits 

Sludge to 
thickening  

Sludge to 

holding tanks 

FeCl3 + 

polymer 

Sludge to 

thickening  

BACKWASHWATER TANK 

PUMPING  

Chlorination 

FeCl3 if 

required 

Cl2 



WINNIPEG SEWAGE TREATMENT PROGRAM 

SEWPCC PROCESS SELECTION REPORT – PART III Page 92 of 193 

PSR_rev final – July 2011 

IV.3 PROCESS CALCULATIONS - HEADWORKS 
 
Headworks upgrade / expansion will be the same for all options. 
 

IV.4 PROCESS CALCULATIONS – BNR TREATMENT 
 

IV.4.1 DESIGN CAPACITY 
 
Please refer to Table 22: BNR treatment line design capacity – options 2 & 3. 
 

IV.4.2 PRIMARY SETTLING 
 
a. INLET WATER QUALITY 
 
Please refer to Table 23: Inlet water quality – primary settling – options 2 & 3. 
 
b. SIZING OF THE PRIMARY CLARIFIERS 
 
Please refer to Table 24: Design of primary clarifiers – options 2 & 3. 
 
c. EXISTING AND NEW WORKS 
 
Please refer to Table 25: Arrangements for primary settling – options 2 & 3. 
 
d. EXPECTED EFFICIENCY OF THE PRIMARY SETTLING 
 
Please refer to Table 26: Expected performances for primary settling – options 2 & 3. 
 
e. PRIMARY SLUDGE PRODUCTION AND EXTRACTION FROM SETTLING TANKS 
 
Please refer to Table 27: Primary sludge production – options 2 & 3 and Table 28: Required set of pumps 
for primary sludge extraction – options 2 & 3. 
 

IV.4.3 BIOLOGICAL REACTORS 
 
The design of the biological treatment has been carried out using the software SIMULO®. 
Design is based on an intermediate load biological reactor for bioP removal.  This system includes an 
anaerobic zone for biological phosphorus release, followed by an anoxic zone where nitrates are 
consumed along with phosphorus uptake, and is completed by a final aerated zone where phosphorus 
uptake is completed before secondary clarification.  This activated sludge process is followed by a 
nitrifying BAF system, and part of the effluent is then denitrified through dosage of an external carbon 
source. 

 
QRAS=100 % Qinlet 

ANAEROBIC 
ZONE 

Qinlet  

AEROBIC ZONE ANOXIC ZONE 

NNO3 recirculation from Biofilter Nit = 60%-100% of inlet  

Backwash water recycle for combined clarification 



WINNIPEG SEWAGE TREATMENT PROGRAM 

SEWPCC PROCESS SELECTION REPORT – PART III Page 93 of 193 

PSR_rev final – July 2011 

a. SIZING OF THE REACTORS 
 
Flows and loads of recirculated nitrifying Biofilter effluent (nitrate recycle) as well as Biofilter N and PDN 
backwash water: 
 

Parameters Units Design  

Nitrifying Biofilter Effluent  m
3
/d 60,000 

Sludge from Nitrifying Biofilter  m
3
/d 7,700 

Sludge from Post denitrification Biofilter m
3
/d 1,100 

Total flow  m
3
/d 69,000 

COD mg/l 134 

BOD5 
mg/l 

60 
[...]
Backwash air scour is provided by the same centralized air blower system as used for process air, for 
both NDN & PDN filters, and is distributed within the filters using the same aeration grid located at the 
bottom of each filter (an air grid is installed into the PDN filters for this purpose). 
 

Parameters Units Value 

Air velocity Nm/h 12 

Surface m
2 147 

Air flowrate Nm
3
/h 1 800 

Table 73: Biofilters-N&PDN wash air requirement – option 3 

� WASH WATER REQUIREMENT 
Filters are washed at a maximum of once per day, triggered by a timer or on headloss (clogging of the 
filter).  The volume on top of the nozzle deck is the treated water reservoir, used for washing of both 
Biofilter-N & Biofilter-PDN. 
 
The dirty backwash water from the washing phase is stored in a dedicated backwash storage tank, 
located at the end of the filter gallery.  The backwash storage tank capacity allows for full redundancy, 
meaning enabling operation of the plant with one backwash tank out of service.  As a result, two 
backwash tanks are included, each allowing storage of one complete backwash cell (plus some safety), 
meaning 1,20 x volume of a backwash per tank.  
 
Treated water reservoir = 1540 m

3
 X 2 tanks = 3080 m

3
 total. 

 
Two new tanks will be provided, each have full flexibility to operate as separate tanks, or as combined 
tanks (then acting as one large tank).  Mechanical mixers are provided into each tank to prevent settling of 
the solids. 
 
This tank will be located in the BAF building. 



WINNIPEG SEWAGE TREATMENT PROGRAM 

SEWPCC PROCESS SELECTION REPORT – PART III Page 106 of 193 

PSR_rev final – July 2011 

 
b. BIOFILTER PDN 

� SIZING OF THE BIOFILTER-PDN  

Parameters Units Value 

Number u 2 

Filter Area  m
2 

84 

Filter Length  m 14 

Filter width  m 6.1 

Media characteristics (Ø) mm 4.5 

Media depth  m 2.5 

Media volume per filter  m
3 

210 

Media Total volume m
3
 420 

Applied loads: N-N03 kg/m
3
.d 0.81 

Average filtration velocity  m/h 7.5 

Peak velocity on N-1 filters m/h 15 

Wash water for one filter  m
3 

525 

Daily dirty wash waters  m
3
/d 1 050 

Table 74: Biofilters-PDN sizing – option 3 



WINNIPEG SEWAGE TREATMENT PROGRAM 

SEWPCC PROCESS SELECTION REPORT – PART III Page 107 of 193 

PSR_rev final – July 2011 

� EXPECTED OUTLET WATER QUALITY  
The combined outlet water characteristics from the Biofilter-PDN plus the PDN bypass (Biofilter N effluent) 
are: 
 

Parameters Units Design conditions Yearly average 

COD 
mg/l 

55 60 

BOD5 
mg/l 

15 15 

TSS 
mg/l 

15 15 

NH4 mg/l 1 1 

N-NO3 mg/l 9 9 

TN mg/l 12 13 

PT mg/l 1 1 

Table 75: Expected biofilters-PDN outlet water quality – option 3 

� AIR REQUIREMENT 
Air is required only for washing. The blower will be in common with nitrification. 
 

� WASH WATER REQUIREMENT 
The back wash tank will be in common with the backwash tank for biofilter N. 



WINNIPEG SEWAGE TREATMENT PROGRAM 

SEWPCC PROCESS SELECTION REPORT – PART III Page 108 of 193 

PSR_rev final – July 2011 

 
� CHEMICAL REQUIREMENT 

Methanol is injected in Post Denitrification Biofilter to complete the denitrification that takes place in the 
AS stage  

Parameters Units Design case Annual 
Average 

OPEX 
estimation 

Effluent treated on PDN % 25 8 

Pure CH3OH dosing mg/l 38 45 

Pure CH3OH dosing  Kg/d 1 150 300 

Table 76: Biofilters-PDN chemical requirement – option 3 

 
c. WASH WATER TREATMENT 
 
Backwash waters are collected in the backwash storage tank and sent back to the Activated sludge 
reactors along with the nitrate recycle stream. 
 

IV.4.7 UV DISINFECTION FOR BNR LINE 
 
The design is the same for all options. Please refer to paragraph III.4.6 – Part III. 
 

IV.4.8 DAILY AMMONIA LIMIT 
 
In the case of option 3, the daily ammonia limit requirement is met by treating 180 MLD in the BAF cells. 
Among these 180 MLD, 120 MLD are coming from the primary clarifiers and 60 MLD are diverted from the 
ballasted primary clarifiers from the CSO stream.  
 
This partial diversion allows a sufficiently low TSS concentration to be achieved at the entrance the BAF 
units in order not to accelerate the clogging of the filters that would lead to a decrease in the treatment 
performances. 



WINNIPEG SEWAGE TREATMENT PROGRAM 

SEWPCC PROCESS SELECTION REPORT – PART III Page 109 of 193 

PSR_rev final – July 2011 

IV.5 PROCESS CALCULATIONS – EXCESS FLOWS TREATMENT 
 
The CSO stream is the same for all options. Please refer to paragraph III.5 – Part III. 
 

IV.6 PROCESS CALCULATIONS – SLUDGE HANDLING 
 
The main sludge characteristics for the design conditions are presented in the following table: 
 

Parameters Design 
Load 

Volatile 
Suspended 

Solids (VSS)  

Concentration Volume 

 Kg/day % g/l m
3
/d 

Primary settler sludge 

production 14 550 78 Extracted at 40 g/l 365 

BNR sludge production 
16 000 85 

After onsite 
thickening at 25 g/l 

640 

CSO Sludge production- 

spring max week 
23 150 58 

After onsite 

thickening at 25 g/l 
926 

CSO Sludge production – 

spring max day 
62 500 65 

After onsite 

thickening at 25 g/l 
2 500 

Table 77: Sludge production summary for design conditions – option 3 

The yearly average sludge production is presented in the table below: 
 

Parameters Design 
Load 

Volatile Suspended 
Solids (VSS)  

Concentration Volume 

 Kg/day % g/l m
3
/d 

Primary settler sludge 

production 
7 000 73 Extracted at 40 g/l 175 

Secondary sludge production 

(WAS) 
12 000 84 After onsite thickening 

at 25 g/l 
480 

Wet weather Ballasted 

Primary Settler sludge 
2 500 63 After onsite thickening 

at 25 g/l 
100 

Total, yearly average 21 500 78 30 g/l 755 

Table 78: Yearly average sludge production – option 3 



WINNIPEG SEWAGE TREATMENT PROGRAM 

SEWPCC PROCESS SELECTION REPORT – PART III Page 110 of 193 

PSR_rev final – July 2011 

IV.7 PROCESS REDUNDANCY APPROACH 
 
The maintenance philosophy for the option is explained below.  A more detailed assessment of 
maintenance requirements will be completed during the detailed engineering phase.  
 
Process design for option selection allows for removal of process units for maintenance without affecting 
processes unstream or downstream of that process unit.  The design allows for one process unit in each 
stage to be removed from service at any time without compromising effluent compliance. 
 
Primary clarifiers 
If one primary settler is out of service, the velocity will increase on the remaining three clarifiers.  Chemical 
can be added in the remaining primary during this period. 
 
Activated Sludge 
If one biological reactor is out of service during winter, the activated sludge concentration can be 
increased.  The aeration capacity in each tank will be sized to handle this situation. 
 
If one biological reactor is out of service during spring (design conditions), chemicals can be dosed on line 
in the primary clarifiers to reduce the TSS load in the biological reactors keeping to an acceptable 
concentration in the clarifiers.  Aeration capacity for full flow will be installed in three reactors (more coarse 
bubble diffusers). 
 
Ballasted Primary Settler 
The design will allow for one wet weather Ballasted Primary Settler to out of service, with the other one 
dealing with the full flow at the higher velocity.  Both Ballasted Primary Clarifiers are required for only one 
week per year. 
 
BIOFILTERS 
If one N cell is out of service, the Biofilters can still accept the higher velocities and loads.  Washing will be 
more frequent and one mini washing can be done every day in addition to the usual situation.  For the 
PDN Biofilter, two cells are provided to allow some redundancy.  If one cell is off line, the remaining cell 
can be operated to its maximum hydraulic capacity and methanol dosage adjusted to allow sufficient DN 
to reach the effluent TN requirement.  Backwash frequency can increase under such condition. 
 



WINNIPEG SEWAGE TREATMENT PROGRAM 

SEWPCC PROCESS SELECTION REPORT – PART III Page 111 of 193 

PSR_rev final – July 2011 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 V. DESIGN REPORT FOR OPTION 4 
-ooOoo- 

 



WINNIPEG SEWAGE TREATMENT PROGRAM 

SEWPCC PROCESS SELECTION REPORT – PART III Page 112 of 193 

PSR_rev final – July 2011 

 

V.1 DESIGN DATA 
 
The plant is design horizon is to the year 2031 for a population of 250,000 inhabitants.  
 

V.1.1 DESIGN INFLUENT FLOWS 
 
Please refer to paragraph III.1.1 - PartIII. 
 

V.1.2 DESIGN INFLUENT LOADS AND TEMPERATURE 
 
Please refer to Table 18: Seasonal flows – all options. 
 

V.1.3 INLET WATER CHARACTERIZATION HYPOTHESIS 
 
Please refer to Table 19: Influent characterization – all options. 
 

V.1.4 PERFORMANCE GUARANTEES 
 
Please refer to Table 20: Effluent guarantees – all options. 
 
V.1.5 SIMULATIONS 
 
The design case is based on the max month load (spring max month), with a minimum temperature of 9°C 
(minimum daily temperature). 
 
The most stringent case for air blower sizing is the spring max month loads but at a water temperature of 
17 °C, rather than the summer max month at 19°C. 
 
The average annual flow, loads and temperature (15°C) are used for operation estimations. 
 

V.1.6 SLUDGE HANDLING 
 
Primary sludge is thickened in the primary clarifiers and stored in tanks before being sent to the 
NEWPCC.  Secondary sludge is thickened prior to be stored and sent to the NEWPCC. 
 
The design is based on liquid stream return from sludge processes at NEWPCC being totally handled at 
NEWPCC. 
 
V.1.7 TREATMENT LINE OVERVIEW 
 
The design includes a Chemically Enhanced Primary clarification (CEPT) step followed by a Biological 
Aerated Filter (BAF) allowing for a nutrient removal treatment train with a design capacity of 120 MLD.  
Effluent from the bioreactor is UV disinfected before final discharge. 
 
Flows between 120 MLD and 300 MLD are treated in a separate ballasted primary clarification system 
downstream of the headworks.  This overflow is chemically disinfected using chlorine. 
 
Flows larger than 300 MLD are bypassed downstream of headworks and no guarantees is provided on 
this flow. 
 



WINNIPEG SEWAGE TREATMENT PROGRAM 

SEWPCC PROCESS SELECTION REPORT – PART III Page 113 of 193 

PSR_rev final – July 2011 

The figure on the next page illustrates the treatment lines. 
 
V.1.8 DESCRIPTION OF WASTEWATER TREATMENT 
 
The main steps of for the SEWPCC treatment process are listed here below:  

 Headworks 

- Raw water pumps 
- Fine screens (6 mm punched-holes) 
- Grit removal 

 Biofiltration line (120 MLD) 

- 3 existing Primary clarifiers + 1 new (coagulant will be added to all four clarifiers) 
- 1 new set of eight cells, NDN biofilter 
- 1 new set of two cells, post-DN biofilter 
- 1 new backwash storage tank 
- 3 existing secondary clarifiers for clarification of the backwash water; 
- UV treatment 

 Excess Flows line 

- Ballasted Primary clarification (2 units) 
- Chemical disinfection 

 

V.1.9 DESCRIPTION OF SLUDGE TREATMENT 
 

- Thickening of Ballasted Primary Settler sludge 
- Storage tanks 
- Truck loading facilities 

 

V.1.10 DESCRIPTION OF ODOUR TREATMENT  
 
The new works will be connected to the odour control system, which consists of a dispersion stack without 
treatment. 
  



WINNIPEG SEWAGE TREATMENT PROGRAM 

SEWPCC PROCESS SELECTION REPORT – PART III Page 114 of 193 

PSR_rev final – July 2011 

 

Figure 5: Option 4 PFD 

From 120 MLD to 300 MLD 

Up to 120 MLD 

UV 

BALLASTED PRIMARY 
SETTLER 
(2 units) 

 

RAW WATER PUMPS 

SCREENING 

 

GRIT REMOVAL 

 

PRIMARY 

CLARIFIERS  

Existing 3 units + 

1 new 
 

INTERMEDIATE PUMPING 

3+1 pumps 

BIOFILTER NDN 

8 units 

BIOFILTER POST DN 

2 units 

CH3OH 

Backwashwaters settling in 
existing clarifiers (3 untis) + 
pumping 

BACKWASH  STORAGE 
TANK  (2 units) 

FeCl3  

River 

From 300 MLD up to 415 MLD 

FeCl3 + 

polymer 

Screenings 

to skips 

Grits 

Sludge to 
holding 
tanks 

Sludge to 

thickening 

FeCl3 + 

polymer 

Chlorination Cl2 



WINNIPEG SEWAGE TREATMENT PROGRAM 

 

SEWPCC PROCESS SELECTION REPORT – PART III Page 115 of 193 

PSR_rev final – July 2011 
 

V.2 PROCESS CALCULATIONS - HEADWORKS 
 
Headworks upgrade / expansion will be the same for all options. 
  

V.3 PROCESS CALCULATIONS – BNR TREATMENT 
 

V.3.1 DESIGN CAPACITY 
 
The CEPT + BAF treatment line, including primary and secondary treatment is designed for the following 
flows. Peak hydraulic flows are handled by the excess flow treatment line 
 
 

Parameters Units  

Max daily flow m³/d 120 000 

Max hydraulic flow m³/h 5 000 

Table 79: BNR treatment line design capacity – option 4 

 
The design loads are based on the spring max month loads given in Table 18: Seasonal flows – all options. 
 

V.3.2 PRIMARY SETTLING 
 
a. INLET WATER QUALITY 
 
Please refer to Table 19: Influent characterization – all options. 
 
b. SIZING OF THE PRIMARY CLARIFIERS 
 
The existing primary clarifiers are reused to act mainly as FOG / scum removal as well as removal of 
settleable solids and TP removal (through coagulation).  One new clarifier is added.  Coagulant (ferric 
chloride) will be added to the primaries to enhance P precipitation.  The primary treated effluent will then 
go to BAF. 
 

Parameters Units  

Type of clarifiers 
- Gravity, rectangular, non 

lamellar 

Chemical injection - YES 

Total area of the settling zone m² 2 410 

Peak velocity m/h 2.07 

Table 80: Design of the primary clarifiers – option 4 

 



WINNIPEG SEWAGE TREATMENT PROGRAM 

SEWPCC PROCESS SELECTION REPORT – PART III Page 116 of 193 

PSR_rev final – July 2011 

 
c. EXISTING AND NEW WORKS 
 
The design allows the reuse of the existing primary clarifiers plus construction of a new unit.  
 

Parameters Units Existing 1 &2 Existing 3  New 4 

Number   2 1 1 

Settling tank width  m 9.1 19.2 9.1 

Settling tank length m 51.8 51.8 51.8 

Area of the settling zone /unit m² 472 995 472 

Total area of the settling zone m² 1 940 472 

Total area of the settling zone m² 2 410 

Total water depth  m 4.3* 4.3* 4.3* 

Table 81: Arrangements for primary settling – option 4 

* From drawings 
 
Chemical will be added to the 4 primary clarifiers (upstream primary clarification, in the pre-treatment 
zone).  
 



WINNIPEG SEWAGE TREATMENT PROGRAM 

SEWPCC PROCESS SELECTION REPORT – PART III Page 117 of 193 

PSR_rev final – July 2011 

 
d. EXPECTED EFFICIENCY OF THE PRIMARY SETTLING 
 

Parameters Units DESIGN YEARLY AVG 

Expected Removal Efficiency    

COD % 36.5 44 

BOD5 % 35 42 

SS % 53.5 66 

TKN % 12.1 14.5 

Total P % 48.2 53.2 

Ferric chloride dosage mg/L 40 

Expected Settled Water Quality    

COD mg/l 228.5 265 

BOD5 mg/l 107 125 

SS mg/l 73.5 62 

TKN mg/l 29 34.5 

Total P mg/l 2.6 3.0 

COD kg/d 27 420 23 320 

BOD5 kg/d 12 840 11 000 

SS kg/d 8 820 5 456 

TKN kg/d 3 480 3 036 

Total P kg/d 312 264 

Table 82: Expected performances for primary settling – option 4 

 
The efficiencies on the primary clarifiers have been estimated from actual results on existing primary 
clarifiers, the quality of water (very diluted) with chemical addition.  
 



WINNIPEG SEWAGE TREATMENT PROGRAM 

SEWPCC PROCESS SELECTION REPORT – PART III Page 118 of 193 

PSR_rev final – July 2011 

 
e. PRIMARY SLUDGE PRODUCTION AND EXTRACTION FROM SETTLING TANKS 
 

Parameters Units Design  Yearly average 

Total primary sludge production 

 
kg SS/d 26 260 (winter max 

week) 

14 123 

Primary sludge concentration g SS/L 40 40 

Volatile Suspended Solids (VSS) % of SS 73.5 65 

Total primary sludge flow m³/d 657 353 

Table 83: Primary sludge production – option 4 

Extraction of primary sludge is designed on a 12 h/d basis.  A complete new set of sludge pumps is 
planned for the primary clarification step. 
 

Parameters Units For Existing 
clarifiers 1 & 2 

For existing 
settler 3 

For New settler 
4 

Duty Pumps u 1 1 1 

Stand-by Pumps u 1 1 1 

Design Flowrate m
3
/h 20 20 20 

Head bar 2 2 2 

Table 84: Required set of pumps for primary sludge extraction – option 4 

 



WINNIPEG SEWAGE TREATMENT PROGRAM 

SEWPCC PROCESS SELECTION REPORT – PART III Page 119 of 193 

PSR_rev final – July 2011 

 

V.3.3 INTERMEDIATE PUMPING 
 
New pumps are required to lift the primary clarification effluent to the Nitrification/Denitrification Biofiltration 
process stage. 
 

 Units  

Duty pumps u 3 

Stand-by pumps m 1 

Design Flowrate m
3
/h 1 670 

Head bar 0.5 (TBD) 

Table 85: Intermediate pumping system – option 4 

 

V.3.4 BIOFILTERS FOR NITRIFICATION AND POST DENITRIFICATION 
 
A first stage of biofilters is used to achieve nitrification + primary denitrification.  This biofilter is based on a 
simultaneous nitrification / denitrification (NDN) operation, allowing nitrification of the incoming ammonia 
while providing denitrification using the incoming primary effluent carbon source.  Remaining carbon is 
also removed within that biological treatment stage, so that treated effluent, low in BOD (COD), is nitrified 
and is partly denitrified. 
 
A final post-denitrification step is provided through another Biofilter, based on dosage of an external 
carbon source. Only part of the flow is sent on the Biofilter- PDN to optimise (minimize) CH3OH 
consumption and to minimize N-NOx emission, as illustrated on the figure below.  
 

 
In the Biofilter process, the water passes through a low density media from the bottom to the top of the 
filter.  Biomass develops on the media and allows for carbon and ammonia oxidation as well as nitrate 
reduction to gaseous nitrogen.  Process air is distributed though coarse bubble aeration by perforated 
pipes located at the bottom of the filter.  The air goes through the media and allows oxidation of the 

BioFilter-NDN BioFilter-PDN 

Q=100 % 

Q=50 % design 

Q=50% design 

CH3OH 

Effluent 
(nitrate) 

recycle 



WINNIPEG SEWAGE TREATMENT PROGRAM 

SEWPCC PROCESS SELECTION REPORT – PART III Page 120 of 193 

PSR_rev final – July 2011 

pollution (for the NDN filters).  Nozzles are located on top of the filter and used to maintain the filtration 
media inside the filtration cell.  Treated water is stored on top of the filter nozzle deck and is used for 
gravity backwash of the filters (no pumps needed for backwashing).  
 
 

BY-PASS

ALIMENTATION

DEVERSOIR D'ENTREE

CHEMINEE
D'ALIMENTATION

REJET

DEVERSOIR DE SORTIE

AIR PROCEDE et AIR de LAVAGE

CANAL
D'ALIMENTATION

DEVERSOIR de SECURITE

PLAFOND CREPINE

STOCKAGE D'EAU EPUREE

 
 
Washing phases include alternating air scouring and water backwashes, and are typically performed at a 
maximum frequency of 24 hours, and up to 72 hours.  For the PDN Biofilter, backwash frequency is 
allowed to be higher (up to 12 hours). 
 
Backwash water from the BAF is stored into backwash tanks, before being pumped and thickened in three 
existing secondary clarifiers and then pumped back to the BAF inlet. 
 



WINNIPEG SEWAGE TREATMENT PROGRAM 

SEWPCC PROCESS SELECTION REPORT – PART III Page 121 of 193 

PSR_rev final – July 2011 

 
a. BIOFILTER-NDN 

� SIZING OF THE BIOFILTER-NDN 
The following table presents a summary of the sizing based on the Peak month Flows and loads as 
defined in section 1.  
 

Parameters Units Values Design conditions  

Number of filters u 8 

Unit filter Area  m
2
 180 

Filter Length  m 17.4 

Filter width  m 10.3 

Media characteristics (Ø) mm 4 

Media depth  m 3.5 

Media volume per filter  m
3
 630 

Media Total volume m
3
 5 040 

Effluent recycle (for denitrification) % 60 

Applied loads: - COD kg/m
3
.d 5.8 

Applied loads: - TSS kg/m
3
.d 1.9 

Applied loads: - N-NH4 to nitrify kg/m
3
.d 0.58 

Average filtration velocity on N cells, including 

effluent recycle flow 
m/h 6.2 

Peak velocity on N-1 filters (one cell in BW) m/h 7.7 

Wash water for one filter  m
3
 1 575 

Daily dirty backwash water (@ 24h backwash 

frequency) 
m

3
/d 12 600 

Washwaters return (based on 12h/d backwash 

thickening operation) 
m

3
/h 1 050 

Table 86: Design of biofilters-NDN– option 4 